



Office: Road 06, Dong Xuyen Industrial Zone, Rach Dua Ward, Vung Tau City. Tel: 0643.597959 - Fax: 0643.627726 - Website: http://www.kiemdinhmiennam.com.vn

Certificate No	455-16 ITN-KĐMN
Date	08/14/2016

**CERTIFICATE OF TEST AND EXAMINATION  
FOR PERSONAL PROTECTIVE EQUIPMENT**

Customer	CN VUNG TAU – ZENLUBE VIET NAM J.S.C	P.O No:
Owner		Address: 973-30/4 Street -Ward 11-Vung Tau City
References	Inspection procedure	QT01-KĐMN/LDT – Lifting equipments inspection/testing procedure
	Codes/standards	TCVN 7802 -1,2,6: 2007 ; ISO 10333 – 1 : 2000, BSEN 365
Date of inspection test: 08/04/2016		Place: Road No 6, Dong Xuyen I.Z Rach Rua Ward, Vung Tau City

*This is to certify that the undersigned Inspector and Surveyor did attend the inspection of the equipment mentioned and report as follows:*

Description of Gear	Serial No	Description of Gear	Number of tested	Safety Working Load (kgs)	Test Load Statics (kgs)	Test Load Dynamics (kgs)
<b>SAFETY HARNESSES</b>	SH – Z01	Type: FULL BODY HARNESSES	03	100	/	101
	SH – Z02	Webbing: 45mm polyester				
	SH – Z03	Metal parts: chrome plated steel, surface thickness min 5mm . Primary strap length 1.8M				

**Inspection/Examination/Testing checklist**

These Safety harnesses Equipment has been inspected as follow:

Ite	Description	Type of Inspection		Result	Conclusion	Remark
		Visual	Before load test			
1	Marking /ID	S	N/A	N/A	S	
2	Check the webbing (body of belt, harness or lanyard) + Bend the webbing in an inverted "U" + Holding the body side of the belt + Check for frayed edges, broken fibers, pulled stitches	S	N/A	N/A	S	
3	Check the buckle + Check the belt + Check the buckle for distortion and sharp edges.	S	N/A	N/A	S	
4	Check the rope + Rotate the rope lanyard. + Check worn, broken or cut fibers.	S	N/A	N/A	S	

**Conclusion:** At the time of inspection, These Safety harnesses have been approved and tested in accordance with the standard

**Recommended for next examination/test :** Visual Inspections : 10/2016

*We certify that the above particulars are correct, and that the examination and test was carried out by the competent person; found to have withstood the proof load with out deformation; found to be free from cracks, flaws or other defects; and that the above particulars are correct.*

**Inspector/Examiner**



**NGUYEN NGOC TAN**

**Director**



**LE CANH TUNG**

The above equipment has been tested and examined and is for normal use by a person who has been instructed, trained and where necessary is supervised in its proper use.

Remark: S= Satisfaction - N/A= Not Applicable - RR = Repairs required - R = Reject

*The report reflects our findings at time and place indicated and does not refer to any other matters. Inspection was made without prejudice*